
 
 

EPA Report Number 
July 30, 2013 

 
 
 

Identification and Treatment of 
Emerging Contaminants in Wet Weather 

Flows 
 
 

Robert Pitt, Kenya Goodson, Olga Ogburn, Vijay Eppakayala, Sree Usha Veeravalli, 
Jejal Bathi, and Bradford Wilson 

The University of Alabama 
Tuscaloosa, AL  35487 

 
Sam Subramaniam 

Miles College 
Fairfield, AL  35064 

 
Shirley Clark 

Penn State – Harrisburg 
Middletown, PA  17057 

 
 
 

EPA Contract: EP-C-07-014 
 
 
 

EPA Project Officers 
Richard Field 

Anthony Tafuri 
 

Urban Watershed Management Branch,  
U.S. Environmental Protection Agency  

Edison, NJ  08837 
 
 
 

Office of Research and Development 
U.S. Environmental Protection Agency 

[...]
(total volatile content) ............................................................................................... 450 
Figure 6-44. Comparison of weight loss over temperature range of 240 – 365°C 
(leaves and grass) ..................................................................................................... 451 
Figure 6-45. Observed Total Concentrations of PAHs by Sediment Size Fractions 
(µm) for Three Sampling Locations ......................................................................... 457 
Figure C-1. Standard Curve for Naphthalene .......................................................... 654 
Figure C-2. Standard Curves for Acenaphthylene .................................................. 655 
Figure C-3. Standard Curve for Acenaphthene ...................................................... 656 
Figure C-4. Standard Curve for Fluorene ................................................................ 657 
Figure C-5. Standard Curve for Phenanthrene ....................................................... 658 
Figure C-6. Standard Curve for Anthracene ........................................................... 659 
Figure C-7. Standard Curve for Fluoranthene ........................................................ 660 
Figure C-8. Standard Curve for Pyrene ................................................................... 661 
Figure C-9. Standard Curve for Chrysene ............................................................... 662 
Figure C-10. Standard Curve for Ibuprofen ............................................................. 663 
Figure C-11. Standard Curve for Triclosan ............................................................. 664 
Figure C-12. Standard Curve for Gemfibrozil ......................................................... 665 
Figure C-13. Standard Curve for Sulfamethoxazole ............................................... 666 
Figure C-14. Standard Curve for Carbamazepine ................................................... 667 
Figure C-15. Standard Curve for Fluoxetine ........................................................... 668 
Figure C-17. pH measurements in the containers with pH 5 water. ...................... 671 
Figure C-18. pH measurements in the containers with pH 8 water. ...................... 672 
Figure C-19. Conductivity measurements in the containers with pH 5 water. ..... 673 
Figure C-20. Conductivity measurements in the containers with pH 8 water. ..... 673 
Figure C-21. Average toxicity effect of 5 mg/L of phenol. Controlled pH 
conditions. (Each point is an average of 2 replicates.) .......................................... 675 
Figure C-22. Average toxicity effect of 0.7 mg/L of ZnSO4. Controlled pH 
conditions. (Each point is an average of 2 replicates.) .......................................... 676 
Figure C-23. Average toxicity effect of 5 mg/L of phenol. Natural pH conditions. 
(Each point is an average of 3 replicates.) .............................................................. 677 
Figure C-24. Average toxicity effect of 5 mg/L of phenol. Natural pH Conditions. 
(Each point is an average of 3 replicates.) .............................................................. 678 
Figure C-25. Average toxicity effect of 0.7 mg/L of ZnSO4. Controlled pH 
conditions. (Each point is an average of 3 replicates.) .......................................... 678 
Figure C-26. Average toxicity effect of 0.7 mg/L of ZnSO4. Natural pH conditions. 
(Each point is an average of 3 replicates.) .............................................................. 679 
Figure C-27. pH measurements in the containers with pH 5 water. ...................... 681 



xxxiv 
 

Figure C-28. pH measurements in the containers with pH 8 water. ...................... 682 
Figure C-29. pH measurements in the containers with bay water. ....................... 683 
Figure C-30. pH measurements in the containers with river water. ...................... 683 
Figure C-31. Conductivity measurements in the containers with pH 5 water. ..... 685 
Figure C-32. Conductivity measurements in the containers with pH 8 water. ..... 686 
Figure C-33. Conductivity measurements in the containers with bay water. ...... 686 
Figure C-34. Conductivity measurements in the containers with river water. ..... 687 
Figure C-35. Average toxicity effect of 5 mg/L of phenol. Controlled pH 
conditions. (Each point is an average of 2 replicates.) .......................................... 690 
Figure C-36. Average toxicity effect of 0.7 mg/L of ZnSO4. Controlled pH 
conditions. (Each point is an average of 2 replicates.) .......................................... 690 
Figure D-1. Total zinc concentrations in containers with pH 5 water. .................. 709 
Figure D-2. Total zinc concentrations in containers with pH 8 water. .................. 710 
Figure D-3. Total zinc losses in containers with pH 5 water. ................................ 711 
Figure D-4. Total zinc losses in containers with pH 8 water. ................................ 712 
Figure D-5. Total zinc concentrations in containers with bay water. .................... 714 
Figure D-6. Total zinc concentrations in containers with river water. .................. 715 
Figure D-7. Total zinc losses in containers with bay water. .................................. 716 
Figure D-8. Total zinc losses in containers with river water. ................................ 717 
Figure D-9.Total copper concentrations in containers with pH 5 water. .............. 718 
Figure D-10.Total copper concentrations in containers with pH 8 water. ............ 719 
Figure D-11.Total copper losses in containers with pH 5 water. ........................... 720 
Figure D-12.Total copper losses in containers with pH 8 water. ........................... 721 
Figure D-13.Total copper concentrations in containers with bay water. .............. 722 
Figure D-14.Total copper concentrations in containers with river water. ............ 723 
Figure D-15.Total copper losses in containers with bay water. ............................ 724 
Figure D-16. Total copper losses in containers with river water. .......................... 725 
Figure D-17.Total lead concentrations in containers with pH 5 water. ................. 726 
Figure D-18.Total lead concentrations in containers with pH 8 water. ................. 727 
Figure D-19.Total lead losses in containers with pH 5 water. ............................... 728 
Figure D-20.Total lead losses in containers with pH 8 water. ............................... 729 
Figure D-21.Total lead concentrations in containers with bay water. .................. 730 
Figure D-22.Total lead concentrations in containers with river water. ................. 731 
Figure D-23.Total lead losses in containers with bay water. ................................. 732 
Figure D-24.Total lead losses in containers with river water. ............................... 733 
Figure D-25. Residual plots for Cu releases from PVC pipe under controlled pH 
conditions. Full Model. ............................................................................................. 738 
Figure D-26. Residual plots for Cu releases from PVC pipe under controlled pH 
conditions. Final Model. ........................................................................................... 739 



xxxv 
 

Figure D-27. Observed vs. fitted values for copper releases. PVC pipe. Controlled 
pH conditions. ........................................................................................................... 740 
Figure F-1. Estimated locations of some natural environments of Eh-pH diagram.
 .................................................................................................................................... 763 
Figure F-2.Eh-pH diagram of the system Fe-O-H. ................................................... 765 
Figure F-3, a, B- Eh-pH diagrams of the systems Zn-O-H (left) and Cu-O-H (right).
 .................................................................................................................................... 766 
Figure F-4, a, B- Eh-pH diagrams of the systems Pb-O-H (left) and Al-O-H (right).
 .................................................................................................................................... 767 
Figure F-5. Phase diagram of hydrolysis products of Fe (II). ................................ 768 
 
 
 



xxxvi 
 

List of Abbreviations  
 
 
%   Percentage 

<  Less Than 

>  Greater Than 

µg/L   Microgram per Liter 

AL   Alabama 

Al    Aluminum 

ANOVA   Analysis of Variance 

BDL Below detection limit 

BQ Below quantification 

Ca   Calcium 

CAS              conventional activated sludge 

CBZ              carbamazepine 

Cd   Cadmium 

cm   Centimeter 

COD   Chemical Oxygen Demand 

COV   Coefficient of Variation (standard deviation/mean) 

Cr   Chromium 

CSOs           Combined sewer overflows 

Cu  Copper 

DI water   Distilled Water 

DL   Detection Limit 

DO   Dissolved Oxygen 

ECOC            Emerging contaminants of concern 

ECs               Emerging contaminants 

EDCs             endocrine disruptor compounds 

Eh   
The Half-cell Potential Relative to the Standard Hydrogen 
Electrode 

EPSCoR   Experimental Program to Stimulate Competitive Research 

ESHE  
The Half-cell Potential Relative to the Standard Hydrogen 
Electrode 

EWRI   Environmental and Water resources Institute 



xxxvii 
 

Fe   Iron 

FLX                fluoxetine 

ft.   Feet 

G.   Gutter material specimen 

g/L  Gram per Liter 

GAC   Granular Activated Carbon 

GFB               Gemfibrozil 

H+  Hydrogen Ion 

HDPE   High Density Polyethylene 

HMW             High molecular weight 

HNO3  Nitric Acid 

hr.   Hour 

HRT              hydraulic retention time 

IBP               Ibuprofen 

IC50   
Concentration Required for 50% Inhibition of Bacterial 
Fluorescence 

K   Potassium 

KCl  Potassium Chloride 

kg  Kilogram 

KSP  Solubility Product Constant 

L   Liter 

LMW- Low molecular weight 

m  Meter 

M   Molar 

MBR- membrane bioreactor 

MDL Method Detection limit 

MDL   Method Detection Limit 

Mg   Magnesium 

mg/L  Milligram per Liter 

mg/m2  Milligram per Square Meter 

mL  Milliliter 

mm  Millimeter 

mo  Month 



xxxviii 
 

mol/L  Mole per Liter 

N   Nitrogen 

na  Not Available 

Na   Sodium 

NaOH   Sodium Hydroxide 

ND   Not Detected 

Ni   Nickel 

NO3  Nitrate 

NSF   National Science Foundation 

OCP- Organochlorine Pesticides 

ORP   Oxidation Reduction Potential 

P  Phosphorus 

P.   Pipe material specimen 

PAHs polycyclic aromatic hydrocarbons 

Pb   Lead 

PCBs             polychlorinated biphenyls (Arochlor) 

Pes population  equivalents 

PhACs Pharmaceutically Active Compounds 

PO4
3-  Phosphate Ion 

POP Persistent Organic Pollutant 

PPCPs Pharmaceuticals and personal care products 

PPs Pharmaceutical products 

PVC   Polyvinyl Chloride 

QAQC   Quality Control Quality Assurance 

SD   Standard Deviation 

SMZ sulfamethoxazole 

SRT solids retention time 

SSC suspended sediment concentration 

STPs Sewage treatment plants 

TCL Triclosan 

TDS   Total Dissolved Solids 

TRM trimethoprim 

TSS total suspended solids 



xxxix 
 

US EPA    United States Environmental Protection Agency 

WEFTEC   
Water Environment Federation Technical Exhibition and 
Conference 

WWTP Wastewater treatment plant 

Zn   Zinc 

ZVI   Zero-valent Iron 

Σ   Sum 



1 
 

Section 1. Executive Summary 
 
 
This project and its many tasks had several inter-related activities focusing on source 
identification and treatment of emerging contaminants in wet weather flows. The direct 
goals and objectives of this project were to compile existing and related information 
pertaining to these under-represented contaminants that may occur in wet weather 
flows (such as separate stormwater and separate sewer overflows); to collect 
characterization information of these contaminants from a selection of these flows; and 
to evaluate these flows for their treatability using a variety of methods, including 
literature reviews, chemical characteristics, water chemistry modeling, and field testing. 
While much information exists in the literature pertaining to dry weather sewage 
treatment, industrial wastewater treatment, and drinking water treatment of some 
emerging contaminants, very little data are available concerning treatment of wet 
weather flows or the characterization of these contaminants in wet weather flows. 
 
We were fortunate in being able to supplement the project resources with additional 
support for some of the graduate research assistants (and for the analytical costs) from 
Alabama EPSCoR and industrial clients. These other projects, while not directly 
involved in the original project tasks, allowed us to address several important elements 
that had direct benefits to this project. These other data and results were integrated in 
this project report and addressed several topics, including: survival and fate of 
stormwater indicator bacteria on impervious surfaces; leaching of trace heavy metals 
from different pipe materials and asphalts; and extensive testing of biofiltration media for 
the treatment of a broad range of organic, radioactive, and metallic contaminants. 
These supplemental projects have enabled us to greatly expand our originally planned 
project efforts to address these additional issues pertaining to sources and treatment of 
emerging and related contaminants. 
 
 
Pharmaceuticals and Personal Care Product Characteristics in Wet 
Weather Flows and their Treatability 
The U.S. Environmental Protection Agency (USEPA) sets guidelines for pollutant 
discharges from municipal and industrial treatment plants and for stormwater 
discharges based on the National Pollutant Discharge Elimination System (NPDES). 
These regulations mainly focus on discharges of conventional pollutants. However, new 
classes of unregulated contaminants have become an emerging environmental problem 
(Petrovic, et al. 2003). These pollutants have been found in waterways and in 
groundwater. Pharmaceuticals were first reported in surface waters during the 
investigation of U.S. waterways in the 1970s, although they are not regulated as legacy 
pollutants such as are PCBs and DDTs (Snyder, et al. 2006).  
 
Researchers, including Watts, et al. (1983), first reported the occurrence of several 
selected antibiotics in river water samples. Since then, there have been many 
investigations of antibiotics as well as publications documenting their presence in 
groundwaters, surface waters, wastewaters and landfill leachates (Xu, et al. 2007).  



2 
 

 
The USEPA coordinated with the U.S. Geological Survey to compile a list of emerging 
contaminants found in the U.S. waterways (A National Reconnaissance). Samples were 
obtained from 139 U.S. streams and waterways to analyze ninety five organic 
wastewater contaminants (Koplin, et al. 2002). These emerging contaminants are used 
in large amounts in the US, yet many have no maximum concentration limits in 
discharge permits. Research on several contaminants investigated during the 
Reconnaissance Study is being conducted to quantify the potential effects of these 
compounds on aquatic wildlife and the environment, such as work by Campbell (2006) 
who conducted a study to investigate the effects of estrogen, an endocrine chemical 
disruptor, on aquatic wildlife.  
 
Emerging contaminants, as defined by the U.S. Geological Survey, are “any synthetic or 
naturally occurring chemical or any microorganism that is not commonly monitored in 
the environment but has the potential to enter the environment and cause known or 
suspected adverse ecological and (or) human health effects.” The U.S. EPA describes 
emerging contaminants by the statement: “chemicals are being discovered in water that 
previously had not been detected or are being detected at levels that may be 
significantly different than expected that may cause a risk to human health and the 